ﬂ%@{ﬁa

INTERNATIONAL
430 and 440

(Al Twine ond Lok Twist)

Balers

https://tractormanualz.com/




To The Dealer

Uae the instructions found herein for setting up and ad justment before
delivery to the sustomer.

Cive particular - attention to any Blae Ribbon Service Bulleting which rhiay
contEln recont Information alfecting performance of the machine.

Stress to personnel who set up, adjnst, and otherwiss prepare the rmaching
for the custvmer the Importance of following the inatructions for Setting Up.
Follow the manuall Cond{derable effert is made to present this Infermation
in an orderly and holpful manner., Avoid the mistakes so often made becanse
of "gueaning’ how the machine is sssemblad or operated.

Bolts muist be used in the holes in which they are found, % in the parts to
which they are attached, unloss otherwise shown. 1y

i
i

EEEELL

Type 5 bolts must have this marking
to be fhe cormct balis.

Be sure the customsr recelves the Opurator's Madoal supplied with the
machine.

Using the customert's purchase order or the ssrvice departiment job tivket,
make a list of the optional squipment to be installed. Do this before you start
sebting up the balar so that you cag install the equipment at the proper time
in the aetting up procadure.,

L]

Lubricate all bearings and moving paris as fém procesd, and see thst they
work freely. Before operating the machine, Iubricsts it completely.

Whenaver the terme 'left" and Yright™ are weed, it should be piderstood Lo
mean from 5 position behind and facing the machine.

The contentd of these instructions are for Sétting Up Balera having sarial
mambers as lpdicated below

430 All Twine Baler Serial Na., UDO5756 add up
430 Lok Twist Balar Serial No. U001195 and up
440 All Twine Baler Sarial Mo. U00Z160 and up
440 Lok Twikt Baler Serial Mo, U030 and up

https://tractormanualz.com/



TNTERNATION,,

430

| = Pickup boight caniral 4 : Bole chombar

2 - Twine chesi § « Knaites

1 - Hesdles b - Pocher fingars
Iext, 3

Right renr wiew of the 430 All Twine Baler,

| - Pickup
2= Feed

Yo Wire mwister

i = Pocher fingears
5 Plunges
b = Power tokeolf drive

M, 34
Right fromt wiew of the 440 Lok Twist Baler.

3

-+

https://tractormanualz.com/




STEP 1. NEEDLE GUARD wITING

a

-
Twe carriage bolfs, 3,!"5 x 1-inch,
lock washers, and nuts,

Two hex. head balts, 7/16 x J-inch, two
el flat woshers, 15/32 x Y-inch x 16 go.,
lock woshers, and nuts.

Must, 4
Instilling the needle geard,

4

https://tractormanualz.com/



SETTING UP

# STEP 2. WHEELS

-mﬂﬂlH-hhﬂnrﬂH“

remave fhe frorspert axle fram the
bealar ond remaove iha rwe whaels with

wpindles from the franipon oale,

-

Ilesi. 5

Install right wheel - one hex head

il cop screw, lock waosher and nut
Ilast, 54

Right whesl installotian.

5
https://tractormanualz.com/

A-F17REA




SETTING UP

STEP 3. TWINE TENSION

Install twine tension o left parfition, using
two carrioge bolts, 1/4 x 3-inch plotes, springs,
spring cup ers, four flal washers, 9/32 x 3/4-inc

x 11 ga,, and hwo wing nuts, 1/4-inch,
= a-wrres

o
&

IIIu:r. &
Twing hensian.,

STEP 4. BALE COUNTER

Bale counter rnn:.uﬂ-m baler, using
two round head slatted machine screws,
1/4 x 5/B-inch, lock washers, and nuts.

Bale counter o mount using hardware provided
one cotter pin, 1/8 x 2-inches, and attoch spring os

Ilues, &4
Bolar counter.

https://tractormgnualz.com/



SETTING UP
#~  STEP 5. POWER TAKE-OFF DRIVES
Flywheel and Clutch

nhnnﬂnﬂwpht.nmmﬂwh-rfmnmﬁndﬂnﬂuﬂ;

Wleet, 7
Flywheel and averrunning cluich ozsembly,

H\'-
' . -
-4 Wlust, TA
i’ Friction drive asssmbly.

{4340 Baler shown - 440 Boler similar),
T

https://tractormanualz.com/




SETTING UP
STEP 5. POWER TAKE-OFF DRIVES— Continued
Two-Joint Drive Shaft— 430 Baler Only

e R

tnstall hardware
npm‘"’[:‘ﬂ"m

.Hllnh p‘lm a;al x 3.1/Z-inches ond 2
-attachable coter pin, 1/4-inch

Miest. B
Twa-jaint drive shafy - -I?_D Baler.

&
i

-]
https://tractormanualz.com/




SETTING UP
o~ STEP 5. POWER TAKE-OFF DRIVES —Continued

Two-Joint Drive Shatt— 430 Baler Only

Remove upper and lower clevis Disassemble shisld from bearing.
hitch strops with hordware M Assemble splined end through tha
pedestal bearing. Assemble front drive

shaft, securing it with set screw, 1/2-inch,
and jam nut. Reinstall shield ta bearing,
using hardware previously removed

One Rat washer 21,32 x 1-1/4dnch x 11 Gao.
and hordware praviously removed

T
LY

lnﬂn“ using hardware
. oreviously removed

Twn hex.head cop screws 5/8x 1-3/&inches,

sl flat woshers 21732 x 2-inches x 11 Ga, (on top),
flot woshers 21/32 x 1-1/4-inches x 11 Ge, [on bottom),
lock washers, ond nuts

: A Hn.
One hex, head screw, 1,2 x 5-1/4inches, '--*
two bushings, :z fliot washers 17/32 x 1.1/4- ! AL
inch 2 11 Ge, and lock nut = : . -
L

LRl ]

luat, §
Three-joint drive shafr - 430 Baler,

9

https://tractormanualz.com/




SETTING UP
STEP 5. POWER TAKE.OFF DRIVES—Continued

Three-Joint Drive Shaft— 440 Baler Only

Install using hardware I Disassemble shield from bearing.
sreviously removed Assemble splined end through the

— pedestal bearing. Assemble front drive
B> shaft, securing it with set scrow, 1/2-inch,
' / and jam nul. Reinstall shield 1o beoring,
F'_ using hordware previously removed

\
i
.

nﬂm hex.head cap serew, 1/2 x 5.1/ 4-inches,
two bushings, two flat washers 17/32 = 1-1/4-
inch = 11 Ga, ond lock nut

Attach uiing existing hardware and
one flat washer 27/32 x 1-1/4inch x 11 Ga,

Mhwsy, 10
Theae-jalat drive ahall - 40 Baler.

10

https://tractormanualz.com/



_ SETTING UP
# STEP 5. POWER TAKE-OFF DRIVE LINES—Continued
Flywheel and Knuckle Shield for Power Take-OH Balers

Iusr. 11
Flywhee!l and Knuekle shisld for powei toke-off bolers,

|

https://tractormanualz.com/

B N —




SETTING UP
STEP 6. WISCONSIN ENGINE DRIVE

VH4D Fngine

3 Iwa Lype 3 balts 7/ 10 x 2-iochen; J Tw P :- I-.1'|| 16 s E=inchas, [lat
spacers [V 1 2 1=1{2-inch aquare 1 LI TiB=lnech £ T pa., on
1 1 LET f

oy e fTat sahey; IS5 w1l | 1l |_ was | np ¢ l=lmeh w |6 2.

i 16 ga., [an I_I-i'l. iile), laek II !'__'I|r wlelanl, L ilier it | ¥ ,_-'I';I -]
IS I. LOc K fuig §i :'|.'I :-':'Il Lt gadd laix ):”I’L'IJI used right idie}.
dand fne used Fhght alde] — _\\ || |

— :._,1 > ’—*T

S | ™ =

v [ y Four hex,- head belts; 3/8 x 3/4
e P T T inch; Fock woshers; and nuts
Joad 1 LR | i F 1
I I:f:_ll a l—l

0y Sl { gt |

ot ﬁ' d f A FETINL

Iihaxr, 12
Bale chambor rednfarcamen unqh,

Hywhesl en main

shot, Tarque sioned

70-300 foot pounds.
Secure flywheel fo hub withs,_
one hex. head cap screw, 5/16
x 2-inch lock washer, and nut.

Twe hex. head i ne hex. '“""t-:"":h“
Bl1/2 x2-1/2-inch, i
washers ond nuts

Hust, 124
Enq_lhl- end engine otioching ports.

]

https://tractormanualz.com/



—

SETTING UP

STEP 6. WISCONSIN ENGINE DRIVE— Continued
YH4D anint—c:unti-nu:d

M Remove oil drain --
hﬂd%"ﬂﬂ-‘lﬂ inch
nipple and cap

One square parallel key,
3/8x 3-1/4 inch, (secure key
with two st screws in pulley) 48

Thrn hex. head cap screws,

3/8 x 7/8-inch, lock washers
and flat washers, 13/32 x 1-1/2
inch x 16 ga.

One 1/8x1-1/2 inch cotter pin,
three Hat washers, 29/32
x 1-3/8-inch x 10 go. (between
!.';;-;:., engine support and idler bracket),
F§ N\ two flat washers, 29/32 x1-
+ il 3/B-inch x 16 ga. ( between engine
support and cotter pin)

Placte drive belt in
position as shown

.

[ RELTS

st 13
Engine ond engine ohioching ports.

Must. 134
Fuoel tonk support ond straps,

13
https://tractormanualz.com/




SETTING UP
STEP 6. WISCONSIN ENGINE DRIVE—Continued
VH4D anint—cﬁnllﬂﬂd
Hlm&hﬂhmm& Secure fuel tonk as shown

and install fuel line dip Bl using two 5/16-inch hex.
m_ﬁmwdluk ,

It 14
Fual tank ond line.

Py Connect 1o swilch
o cabla and add dip on
cables

21 One hex. hoad bolt, 3/8
il = 34 -inch, lock washer
and nut

2 Two battery box bolts,
':wll':ﬂhul'uudnlr.'l
te engine bose)

Three hox, head bolts, 3/8x

1-inch, two flat

13/32 x 3/4-inch x 16 ga. P
lock washers and nuts

Ilest, 144
Battery, hatrory support ond bottery coble.

14
https://tractormanualz.com/



SETTING UP
STEP 6. WISCONSIN ENGINE DRIVE—Continued
VH4D Fngine— Continued

PLUKGER CRAMK SHIELD (Engine Drive Bolers)

M Two hex. heod bolts, 5/16x 3/4 -inch
wll flat washers, 11/32 x 3/4-inch x 16
go., lock washers and nuis

nﬁm hax. head bols, 5/16x
3/4-inch. lock washers. and nuts.

Muss. 15
Plunger crank shield an engine driven baler,

STEP 7. FLYWHEEL AND BELT SHIELD (Engine Driven Balers)

[luss, 154
Flywheel nnd belt shiald for engine driven boler,

15

https://tractormanualz.com/




SETTING UP
STEP 8. INSTALLING AUGER DRIVE AND AUGER
DRIVE SHIELD (440 Balers)

Reassemble mﬂr rive
te hub with in
shown TN

T-ﬁfﬁm:ll‘li rnqmnﬂhb h_llh
Hhuhmﬂ!hi?.lh ﬂy

% 7/B-inch, and roll pin, !Ju % WM h-m

roll pin with wire} il o B
Na drive
e oy Sl ho s

sy, 16
Installing auger drive pulley and drive bels.

L

https://tractormanualz.com/



SETTING UP

o  STEP B. INSTALLING AUGER DRIVE AND AUGER
DRIVE SHIELD (440 Balers)— Continued

F
H‘ﬂiﬂlﬂln bolts left loose Locsen bolts and c
in relerance 5. position shield as shown. v
st 17
Instolling suger drive shield,
_—

1T

https://tractormanualz.com/




SETTING UP

STEP 9. PICKUP GAUGE WHEEL (440 Baler)
(Optional for 430 Baler)

Two hex. head bolis, 7/16 x 1-inch, one flat
wosher, 15/32 x 1-inch x 16 ga,, and twe lock woshers

A-NTor

Ilpst, 18
Pickup gauge wheel,

STEP 10. PLUNGER CRANK SHIELD (440 Baler)

(Optional for 430 Baler)
— Twe hex.heod belty, 5/16 x 3/4-inch,
flot washers, 11/32 x 7/B4nch x 16 Ga,

e ey

a = s
i 1 g
Four slotted pon head screws,
! 10-24 x 1/2-inch, flat washers,
o 7/32x 9/16 -inch x 16 Gao, lock, waihers,
% Mand nuls
- - K S W5 ] w

Hiusp, 184
Plunger crank shiald.

18

https://tractormanualz.com/



!

SETTING UP

STEP 11. MANUAL BALE CHAMBER TENSION DEVICE (UPPER COMPRESSION
OMLY) AND BALE CHAMBER EXTENSION
430 Baler Only

Lok Twist Balars: One carriage bol, Assemble adjusting screws and
ﬂﬁ: 1-1/2-inch, lock washer and nut. spring ossamblies as shown.
W One carriage bell,
Two carriage bolts, 7/16 x
% 1-1/4-inch, lock washer and nut. -l-'hl’#-i e

B Four carrioge bolts, 3/8 x 1-inch, 15/32 x 1-inch x 16ga.. flai
Im:h washers and nuts. washers, 15/32 x 1-1/4 -inch
= : x 16 ga., lock washers and nuis.

= e

1

|

- Neg

.H hnyuhhmw-dnn
re nol required, two .
carriage bolts, 3/8 x 3/4 -inch, |}
lack wmhrlnnd nuts.

\'“’,

i ol e
""# carri ts, 38 x P M Two carriage bolis (type 5),
and nuts. 5/16 x 1-1/4 -inch, Hlot washers,
.Twﬁ carrioge bolts, 7/16 x 3/4- 1/32 x1-1/2-inch x N ga., flat
inch, flat washers, 15/32x 1-1/4-  washers, 11/32 x 3/4 -inch x 16 ga.
. inch x 16ga.: and lock nuts. and 5/16 -inch wing nuts.

IMass. 19
Upper tonsion chonnel [ipper compression only)
ond bole elhomber o bansion,

1%

https://tractormanualz.com/




SETTING UP

STEP 11. MANUAL BALE CHAMBER TENSION DEVICE (UPPER COMPRESSION
ONLY) AND BALE CHAMBER EXTENSION— Continued
430 Baler Only

/

" 8 Twa corrioge bolts, 3,8 x 3.-"an:|'|
. : _‘I lock washers, and nuts on front end
) | of temsion channal {nnr rhmj

\ .Twn carrlage bolts, 3,8 x Iln:h
lock woashers, and nuts

10 Two hex.head bolis, 1/2 x 1-1/4-inch
lock washer, nn-d nuty

Hlent, 20
Lowit tensfan channel
[Upper compeession anly}

20

https://tractormanualz.com/



SETTING UP

MANUAL BALE CHAMBER TENSION DEVICE (UPPER COMPRESSION

ONLY) AND BALE CHAMBER EXTENSION— Continued
430 Baler Only

. STEP 11,

LOK TWIST BALERS: One carrioge bolf, H
3/8 x 1-1/2-inch, lock washer, ond nut

ALL TWINE BALERS: One carriage boly,
/8 x 1-1/4-inch, lock washer, and nut

: Install ring into grooves
”’ " i i o
. snop ﬁnu locks in plnn

Two carriage bolts, 7/16x 1-1/4-inch,
flat washers 15/32 x 1-inch x 16 ga., Flat
woshers 15/32 x 1-1/4-inch x 18 ga., lack
washors, and nuts

8 Two co w bolss Two carri (type 5), 5/16x
ﬂ m ﬁ arciilars IJ:';;E"?;;&“* 1-1/4-inch, flat wﬂﬂ::-rp:"."ﬂ: 1-1/2-
d 4-
216 go., and hex lock nut inch x 11 gu.,ﬂ:urwlhmﬂ!ﬂlﬂu"

Inch x 16 ga., and 5/16-inch wing nuts
Two carriage bolts, 3/8 x 3/4-inch,
lock washers and nuts on front end

of lower tension channel (not shewn)

st 21
Maneal bole chamber tension dovice ond bale chambor sxtenslon,

21

https://tractormanualz.com/




SETTING UP

STEP 12. BALE TURNER

One o bolt, 7/16x 1-inch, flat washer,
15/32x 3/ x11 ga, flat washer,
!W:I-H%: 14 gw__i_npql !ndt nuf

Tl

One carrioge bolt 7/16 x 1-1/4-inch, two
flat washers, 15/32 x 1-inch x 16 ga,,
one lock washer and one nut

nl;: carrioge :nﬂ, 7bx l-'l}.l"5 2-inch,
7 o e e S

nﬂnl carrioge bolt 5/16 x 1-1/4-inch, hex. nut,
flat  washer, 11/32 % 3/4inch x 16 ga., flat
Ay 4 washer, 11/32 x 1-1/2-inch x 11 ga., and wing nu

Mune, 22
Bale trmer.

22

https://tractormanualz.com/



-

SETTING UP
STEP 13. HYDRAULIC BALE TENSION

PP Adiest 1o 1-1/2-inch from side of Attach sprocket using slotted
2 plate 1o inside of sprocke! as shown | " . i;rlnn pin, 3/16 x 2-inch. [Not seen)
and using one 1/2-inch hex. nut as ’ J -

jam nut fo secura rhufr

""--h.._, Three carrioge hnh-t. 1/4 x 3/4-inch,
; nlul:i washers, and nuts.

s, 33
Hy drwill pigiiip &l we shafr and zorocked
{Meadle difvo shield removed),

23

https://tractormanualz.com/




SETTING UP
STEP 13. HYDRAULIC BALE TENSION—Continued

‘lhm-rl:-hu.-l-:a
car s, 3/8x
El""hth.lorwmh-nundnuu

lmlm is'h
G __wmh-ii. and nuts

illyms. 24

Lawer tension chonnel.

24

https://tractormanualz.com/



SETTING UP
=  STEP 13. HYDRAULIC BALE TEMSION— Continued

k] LOK TWIST BALERS: One carriage belt, One tie bolt, thres
3/Bx 1-1/2-inch, lock wesher, and nut Bed flot washers, 21/3% % 1-3/4-
ALL TWINE BALERS: One carriage belt, inch x 11 ga., and two hex
3/8 x 1-1/&inch, lock washer, and nut nuts used left ond right side
" Use existing boli
and two earoge bol, B Two street elbaws, 1/4-inch

90 degrees, one pipe nipple,

5/16 i";}‘ﬁiﬁ“ 1/4 % 2-1/2-inch, one pipe tee,

1/&inch, one pressure snubber,
1/4-inch, and one hydroulic gage

9y -.
& It

—
" i WY One reducing bushing, 3/8x
Install drive chaln (all links) 1/4-inch, and one street elbow,
using one offset link ond one 'l.l"i-h:h”dlrhi
connecting link. Adjust chain and
hghhﬂhﬂhhhlnuuinﬂ-pl .UHHhhllanndﬂghi
Install raulic driven iner wa-:l!li to attach
lplu:hllhfli puﬂ'lppmlhuﬂp and right fie bolt guides
secure with hex-socket hoa
serew, 10-24 x 1/2-inch EUH hllﬁwfs hhhnmm hay
: retainer attach pum
Eh th:p*:*nm !:::':'I -i'HanI:;“H" =
ax iy -
nch, lock washers and nuts Gndoibisd lnsdly -
st 23
e Hydreulic bale tension,

23

https://tractormanualz.com/




SETTING UP
STEP 13. HYDRAULIC BALE TENSION— Continued

MNOTE: See Muxs, 24 and 25
ftor mounting instructions
excapl os noled below,

Install drive chain (247 links!,
P Consists of: 211 fink chain,
31 link chain, 5 link chain, 2 offset links,
and 3 connecting links,
h %

Two carrioge balts, 3/B x 1-inch,
flat washers, 13/32 x 3/4-inch, x 16 ga.,

lock Hdﬂg; and nuts.

Hluzr, 26

Hydraolle bale tension mounted with sutomotic lubeleaton.,

2b

https://tractormanualz.com/



SETTING UP
STEP 14. AUTOMATIC LUBRICATION

T
Install drive chain (216 links).
Cansists of 211 link chain,

5 link chain, 1 offset link;, and

.u:-mﬂmbnhu-ndm
i 3 corrioge bolts, 5/16 x 3/4-inch, I 4
lack washers.and nuts.

Use bolts for left center hay retainer wadge o
attach pump brocket and attach lubrication
foed line. NOTE: i hay retainer wedges are not
required, use two carrioge bolts, 3/8 x 3/4-inch,
lock weshers, and nuts.

IMlent. &7
#igomatic lubrication,

27

https://tractormanualz.com/




SETTING UP
STEP 15. FOUR-COIL WIRE CONTAINER

nm hex, head hah:, w: x 1-1/4-inch,
Flat washers, 17/32 x 1-inch x 18 ga.,
Im:l wizsh and nuts

nﬂﬂlhn‘. head baly,
lﬂl'l-lnj
wuﬂut.md'nw

g

_ﬂ?‘

wo belts, 1./2 Ilil-m:h,
-T m-:tmllnuhl f

|||u:'|I 2
Four-coil wim caniginer,

28

https://tractormanualz.com/



SETTING UP
™  STEP 16. TWO-COIL WIRE CONTAINER

e T
One hox head bely,
1/2 x 1-1/d-inch,

.....

Thuhlu.hlnihdth1ﬂt1-1ﬂ-lmh.

F flat Il'.fnﬂ x l-inch x 16 ga.,
.Twu mrhqn hnlh. 1!1: 1-1/ &-inch,
ER LT
Mlgss. 29
Two-coll wire containar.
-

24

https://tractormanualz.com/
e ———




SETTING UP
STEP 17. ENGINE SHUT-OFF

ol R o

Four slotted pon head serews. 10-24 x 1 2-inch,
lock washers, u—nd nuts

Antach coil and distributor
wires o :I'lulf-uﬂ switch

- Two hex. head bals, 5..-1& x 'I-Iﬂ:h
lndl: washers, and nuts

e — AHER

iz, 30
Englns shis-afi,

30

https://tractormanualz.com/



SETTING UP
A= STEP 17. ENGINE SHUT-OFF— Cantinued

g, 31
Engine shut-alf,

31

https://tractormanualz.com/
e R ——————




SETTING UP
STEP 17. ENGINE SHUT-OFF— Continued

I luse, 32
Englne abut-aff,

(Flywheel shiold iz aptionol)

primary wire ( distributor
to coil] and attach distributor and
coil lead wi as .

Must. 324
Installing twa lend wires from eaglne
shuteff ke distriburor ond coil on tractos,

-
https://tractormanualz.com/



—

SETTING UP
STEP 18. BALE CHUTE AND TRAILER HITCH

nn- hex. head cap screw, 1/2 x 1-1/2-inch,
one hex. head cop screw, 1/2 x 1-1/4-inch,
twe lock washers, and lock nuts.
m Tiupl bolts, 3/8 % 1-1/4 -inch,
e chute spocers, Mot washers, 13/32
x 1-inch x 11 ga., lock washers, ond lock nuts. T‘Hﬂ- carrioge bolts, 3/8x 1-inch,

lock washers, and nuts.
H Connect chains using existing
hardware {bole chute chains
must be next to bale chamber).

m— - -ll_—_. -
Two hex. heod cop screws,

g One trailer hitch adjusting pin

. el ond cotter pin, 3/16 x 1-inch. mﬂ;ﬁhnl::fi i

Two carrioge bolts, 5/16x1-1/4 -inch, One hex. head scraw,
H hex. nuts, flot washers, 11/32 x 3/4- EE)"B: 3-3/4 ml::Tnd:
inch %16 go., lock washers, nuts and wing nuts. washer and nut. awsms,

Must. 33
Bale chute and trofler hinch.

Mote: Bale chute can only be used with bale chambar axtension installed.
Seo [1luat, 21.

33

https://tractormanualz.com/




SETTING UP
STEP 19. AUXILIARY NEEDLE GUARD

'l mml v
Two hex.head balts, 7/16 x 1-inch,

flat washers, 1532 x linch = 16 Gao,

~ lock woshers, ond nuts

Four corringe bolts, 3/B x 3/4-inch,
lock washers, ond nuts

TR
Auxiliary nesdle guard,

STEP 20. KNOTTER COVER

Two hex. head bolts, 1/4 x 5/8-inch,
flat woshers, 9/32 x 5/8 inch x 16 ga,,
peocer hid_E“Em:lh:‘r.wuﬂHm

.ii&lh Y 5 =,

Mlust, 344
Knoter cover (440 Baler - optional 430 Bale),

34
https://tractormanualz.com/



SETTING UP
= STEP 21. LIFTING JACK

1Hust, 35
Litting jock.
(Flywhea! shield Is optliosal]

STEP 22. DUAL WHEELS

. Install dual wheel as shown, using
- spacer between wheels and four
_— hex. hood studs, 11 x 2.3/ d-inches

Install dual wheel with opening
to inner wheel valve, using six
i~ PR wheel bolts as shown T

Izt 354 INwse. 358
Righi deol whesl, Left dual whael,
5

https://tractormanualz.com/




SETTING UP

STEP 23. SAFETY LIGHT

Place safery light
into light socket.

Install four elips an

&= 5
T P cotaty light wire.

3 Connecl fo socket
on irocior.

il e

Hlust. 3§
Safety light om 440 Baler (Flywheel shield is aptiesnl),

INTERRATIONAL

430

4 Clean orea with solvent and
install reflactive material.

.
sk, 364
safety light shown with 5.8.Y. smblem in mounting hvacker,
b

https://tractormanualz.com/



MEMORANDA

https://tractormanualz.com/




MEMORANDA

3H

https://tractormanualz.com/



MEMORAND A

14

https://tractormanualz.com/




Accidents

can be prevented

with your help

Mo accidentprevantion program can be sues
cegeful without the wholehearted co-operation
of the peron who ia direclly responsible for the
aparation of equipment

To read acciden! reports Bom all over the
couniry Bt be convinced thal & large number
of accidents can be prevented only by the
cperator  anticipating the resulli belore the
acoident i caused and doing something about
il. No powes-driven equipment, whether it be
fransportation or processing, whether it be on
Ihe highway, in the barvest beld or in the

[ndustrial plant, can be safer than the man who
iz at the controls. If acoideaits are to be pre-
vented —and they can be prevented—it will be
done by the operators who accept a full measure
of their responsibility.

Itis troe thal the desigones, the manuladtisres,
the safety engineer can halp; and they will help,
bist their combined efforks san ke wiped cut by
a single carelsss act of the oparaior.

It iz sajd that "'the best kind of o safely
dewice is g careful operator.’” We negk you
to b that kind of an operator.

INTERMATIOMAL HARVESTER COMPAMNY * 401 NORTH MICHIGAN AVEMUE * CHMICAGD, ILLINDIS S0&11, U A,

1 084 954 R1. 1.71,

R O PR NREE B s

https://tractormanualz.com/



